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"CERTIFIED MATERIAL TEST REPORT ,
CUSTOMER SHIPTO Lo ‘CUSTOMER BILLTO. ~ ©~ -+ GRADE - - | SHAPE/ SIZE
G 9 G ERDAU GERDAUCORSASAFIDECV  GERDAUCORSASAFPIDECV A3B/4AW/AST2-50 Channel /10X 25#
! 02715 KMB 1023 507 ZVP CARRETERA MEXICO €D SAHAGUN : :
: MONTERREY,NL 64290 . SN _ o LENGTH WEIGHT HEAT/ BATCH
7 US-MLCARTERSVILLE Mexico CD SAHAGUNHGO 43990 : 4000" £0,006 LB 55029778102
! 384 OLD GRASSDALE ROAD NE _ - Mexico - i — : a—
| CARTERS ] 121 | sALES ORDER - CUSTOMER MATERIAL No SPECIRICATION / DATE or REVISION
o VILLE, GA 30 - | s24a18/000010 1-ASTM AS/AGM-11, ABHA3SM-03
i A : 2.C5A 040.21-04 (R2009)
| | CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE BASTUASTIMOT
4501037660-GA - | 1373-0000015751 21.11.2013 4-AT09-11, AASHTO M270-11
CHEMICAL COMPOSKTION | oy '
M ; , % B % % )4 U4 ¥ B
0.18 .02 0.014 0,016 0.21 - .34 0.10 0.08 0.031 0.016 0.001 0.0080 0.6050
CHEMICAL COMPOSITION
0.612
; MECHANIC.%I PROPERTIES . o : U < ' v8.09%
- Elgre ' oo YI§ M S M
20,10 ;, ' £.000 79600 -549 55000 379
20.10 8.000 79800 : 550 56400 389
COMMENTS / NOTES

: The above figures are certified chemical and physical test records as contained in the permanent records of company. This material, including the billets, was melied and manufactured in
. the USA, CMTR complies with EN 10204 3.1.
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